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DET PART NUMBER DESCRIPTION fr w2 QTY
1 C85KN10-20 Stopping cylinder s SE 1
2 300 010020 Cylinder threading assembly S A%AH 1
3 GB/T 70.1 M3X10 Screw M3X10 A7~ iR 2
4 GB/T 61 M12 Nut M12 125 1
5 GB/T 61 M4 Nut M4 W25 3
6 GB/T 77 M3X5 Screw M3X5 i X REMRET 2
7 300 010070 Looper base 2% 51 R 1
8 300 010080 Looper 52 1
9 300 010090 Fixed plate EER 1
10 300 010100 Cylinder fixed bracket SEEEREE 1
11 300 010110 Cylinder positioning pin SELENMEY 1
12 C85N10-10 Cylinder =t 1
13 GB/T 896 ¢4 Spit washer ¢4 FF O34 1
14 300 010140 Adjuctable stop couar BT E 1
15 300 010150 Cylinder connecting head SEEEL 1
16 300 010160 Cutter fixed bracker Y1 T1E E & 2R 1
17 GB/T 70.1 M3X10 Screw M3X10 by ¥ 1
18 300 010180 Copper ring e FE1 1
19 300 010190 Pin $HET 1
20 300 010200 Fixed pin BlEsS4ET 1
21 300 010210 Copper ring $l ]2 1
22 300 010220 Cutting Y171 1
23 GB/T 896 ¢4 Ring ¢4 FOEE 1
24 GB/T 70.1 M3X10 Screw M3X10 bk ¥ 2
25 300 010250 Fixed plate ElE R 1
26 300 010260 Transparent stop plate ERE R 1
27 300 010270 Connecting bracker head and cutter ML E) T EREL LR 1
28 GB/T 77 M3X5 Screw M3X5 i 5% REWRET 2
29 GB/T 70.1 M4X20 Screw M4X20 A7~ iR e 1
30 300 010300 Prossure foot guiding rod ERISAF 1
31 300 010310 Needle bar AT 1
32 300 010320 Needle file £t EE 1
33 GB/T 77 M3X5 Screw M3X5 i B MRET 2
34 300 010340 Needle board R 1
35 GB/T 68 M8X5 Screw M8X5 — NS IRET 2
36 300 010360 Needle HLE 2
37 300 010370 Feed dog ETTF 2
38 GB/T 72 M3X6 Screw M3X6 —FI24T 2
39 300 010390 Thread stand FLRZE 2
40 GB/T 97 #3 Washer 3 ®EH 3
41 GB/T 70.2 M3X6  Screw M3X6 EEobay::t 3
42 300 010420 Thread stand 2528 1
43 300 010430 Skim pack R 3y =2 1
44 300 010440 Pressuto feet JERD 1
45 GB/T 70.2 M4X8  Screw M4X8 Bk R g 1
46 300 010460 Needle pretection board PSR 1
47 300 010470 Needle pretection board washer PRI A 1
48 GB/T 72 M8Xx13  Screw M3X13 —Fig4] 1
49 300 010490 Air tap = 1
50 300 010500 Top pin ®6X24. 6 TEH 1
51 EPL4-M5 Air connection Sk 4
52 GB/T 72 M5X10 Screw M5X10 —Figy 1
53 GB/T 70.1 M3X10  Screw M3X10 M~ Rig 1
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DET PART NUMBER QTY
1 GB/T 70.2 M3X6  Screw M3X6 B kA Aige 1
2 300 020020 Prossing plats JEHR 1
3 300 020030 Fork needle plate XEtH 1
4 300 020040 Fork needle fixed base Yt EERE 1
5 300 020050 Pin $HET 1
6 300 020060 Guiding sleeve I=% =3 1
7 300 020070 Fixing base [E] £ & 1
8 300 020080 Connecting block R 1
9 GB/T 70.1 M4X10 Screw M4X10 AR 1
10 300 020100 Setup fixed plate o EER 1
11 GB/T 70.1 M4X15 Screw M4X15 A7 fRigLs 2
12 300 020120 Occentric wheel B EshE 1
13 300 020130 Connecting rod EM 1
14 HK0808 Needke Bearing R 1
15 300 020150 Prossing plate £ 1
16 GB/T 70.1 M3X15 Screw M3X15 R iR 1
17 300 020170 Thread hooking plate VAL 3 1
18 GB/T 70.2 M3X4 Screw M3X4 BRI~ ARige 2
19 GB/T 77 M4X4 Screw M4X4 i K REWRET 4
20 300 020200 Pixed shrink ring B XE )
21 GB/T 70.1 M4X16 Screw M4X16 RS Aige 1
22 300 020220 Thread hooking plate base HLkFE 1
23 300 020230 Gearing connection EoEEH 1
24 GB/T 61 M3 Nut M3 8 £ 1
25 GB/T 97 #1 Washer @1 Hmp 1
26 300 020260 Guiding bar ¢8 L=74 B 1
27 300 020270 Copper ring 4 & 1
28 300 020280 Iron sleeve B$E 1
29 GB/T 97 ®2 Washer #2 e )
30 GB/T 70.1 M5X20 Screw M5X20 M7 AR 1
31 GB/T 70.1 M5X12  Screw M5X12 A7~ Figes 1
32 GB/T 70.1 M5X8  Screw M5X8 A7~ iR e 1
33 300 020330 Positioning fixator ENLE E 8 1
34 GB/T 70.1 M3X10 Screw M3X10 A fRige 1
35 ST3TIK Knuckle bearing M3 XhEhR 3
36 GB/T 61 M3 Nut M3 12 )
37 300 020370 Connecting rod EF 1
38 300 020380 Swinging block R 1
39 HK0810 Needle bearing REH R 2
40 300 020400 Fixed guiding bar EESHF 1
41 300 020410 Main shaft F4h 1
42 300 020420 Eccentric wheel RiEe 1
43 300 020430 Eccentric wheel connecting block RO EERE IR 1
44 GB/T 77 M4X4 Screw M4X4 i K RENRET 2
45 300 020450 Connecting screw EiENE 1
46 GB/T 70.1 M3X10 Screw M3X10 A iR 1
47 300 020470 Slider B 1
48 GB/T 70.1 M3X15 Screw M3X15 AN faiges 1
49 GB/T 97 ¢8 Washer ®8X®13X1 ey = 1
50 GB/T 97 ¢8 Washer 98X®11X0.5 HmE 1
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DET PART NUMBER DESCRIPTION F H O R aTY
1 GB/T 70.1 M5X10  Screw M5X10 Pay::L: 442 2
2 GB/T 97 @5 Washer ©5 Hmp )
3 SFR-02 Air fiter regulator =RUERAER 1
4 DLPC DC24V Solenoid valve B 7% [1%) 1
5 300 030050 Rack S 1
6 GB/T 896 ¢9 Ring ¢9 FOEE 1
7 300 030070 0il receiver S !
8 300 030080 Shore TFE 1
9 300 030090 Dead lever EE+F 1
10 GB/T 77 M6X10 Screw M6X10 T K EARET 2
11 300 030110 Fixed block ElE ik 1
12 GB/T 70.1 M6X30  Screw M6X30 AR 2
13 GB/T 70.1 M5X30  Screw M5X30 ebavik: 2
14 300 030140 Holder ¥ 1
15 CQ2B20-10 Cylinder sS4 1
16 300 030160 Dead plate ElEHR 1
17 300 030170 Cylinder bottem SELEWR 1
18 GB/T 70.2 Screw ElkA AR 2
19 EQL4-M5 Air connection ik 1
20 KK4P-01M5 Muffler THE S 1
21 KQ2U23-04 Tee joint =@k 2
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